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Sample Name:Handle Lock

Sample Item No. : LNL40X8

Sample Qty. :4PCS

Sample color : steel with bright chrome plating

Testing: Tensile test and torque test

Sample receive date:2020.10.27

Finish Date:2020.10.29

Testing Result: Qualified

No. Testing Testing Standard Testing Data Testing
and Requirement Result
1 Tensile Test <150KGS 720KGS OK
2 Torgque Test 5.02N.M 6N.M&7.2N. OK
M

Tested By:Mr. Bai Guangyuan

F-MQO081 VER: 01
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1. Tensile Testing pictures as below
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